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SVBJECT:

Non-combustibility test on "Hicem Board" Fibre Cement Board material submitted by
Ramco lndustries Limited on 09 Mar 2015.

TESTED FOR:

Ramco lndustries Limited l

98A, Auras Corporate Centre
Dr. Radhakrishnan Road 

I

Chennai 600004
lndia

DATE OF TEST:

16 Mar 2015 and 17 Mar 2015

PURPOSE OF TEST:

To determine whether the material is non-combustible when it is exposed to the
conditions of the test specified in British Standard 476: Fart 4: 1970;Fire Test on
Building Materials and Structures - Non-combustibility Test for Materials".

The test was conducted at TUV SUD PSB's fire test laboratory located at No. 10 Tuas
Avenue 10, Singapore 639134.
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Laboratory:

TUV SUD PSB Pte. Ltd.
No.'l Science Park Drive

Singapore 118221
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Test Report No. 7191 1 09051 -MECI 5/84-YWA
dated 25 Mar 2015

DESCRIPTION OF SAMPLES:

Thirty-five pieces of specimen, said to be "Hicem Board" (1Omm thiclQ Fib.re Cement

Board material .orpiiSng of bellurlose Fibre Cement Board, eac.n 9J pominal size of

40mm x 40mm *"re .Jbritted. The nominal thickness and bulk density of tle
rp".ir"n were founJ to-6" ipproximately 9.9mm and 1321kg/m3 re-spectively. Six

blocks of specimen, each of nominal test size of 40mm x 40mm x 50mm thickness

were prepared.

TEST PROCEDURE:

specimens were exposed to thetspecified heating conditions (750 t 10'c) in a
furnace conforming to Clause O ar'ird'ittustrated i1 f_iOup 

1, 2 and 3 of the Standard'

The furnace was h-eated and its tqmperature stabilized-at 75A r'.10"C, fo.r more than

10 minutes. One specimen was then inserted in the furna-ce, the whole operation

was performed in less than 5 seconds. The temperature of the specimens and the

furnace were measured by two separate Chromel/Alumel thermocouples

continuously for 20 minutes on the chart of a recorder. The flaming time of the

specimen was determined by a s{op watch. The procedure was repeated twice for

two other specimens, one at each time.

i

RESULTS: I

CONCLUSION:

A non-combustibility test for materials in accordance with British Standard 476 Parl

4:1gZO has been performed onltne material as described in this report and the

classification of the sample is non-bombustible'
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